



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		861071T	BOX-ELECTRICAL COMPONENTS	1		
2		806611T	MODULE ASSEMBLY-KNOCK	1		
3	89	96158T	SOLENOID-STARTER	1		
4	13	26996	LOCKWASHER (#10)	2		
5	11	68219	NUT (10-32)	2		
6	13	26992	LOCKWASHER (1/4 IN.)	2		
7	11	94330	NUT (1/4-20)	2		
8	12	35462	WASHER	1		
9	11	64015	NUT (1/4-20)	1		
10	85	97861	INSULATOR-STARTER SOLENOI	1		
11	88	806950	BREAKER-CIRCUIT	1		
12	10	68513	SCREW (#10-32 X 3/8 IN.)	2		
13	13	26996	LOCKWASHER (#10)	2		
14	10	57583	SCREW (#8-32 X 3/8 IN.)	2		
15		860432T 2	MODULE-ECM	1	(350)(S/N 0L002700 THRU 0L009	
15		861636T 1	MODULE-ECM	1	(350)(S/N 0L005601 THRU 0L304	
15		861928R 2	MODULE-ECM	1	(350)(S/N 0L304550 AND UP)(U9	
15		862905R 1	MODULE-ECM	1	(6.2L)(S/N 0L670015 THRU 0L67	
15		862905T 02	MODULE-ECM	1	(6.2L)(S/N 0L679131 and Up)	1
16	10	76596	SCREW	2	(1/4-20 x 1-1/4 IN.)	
16	10	89766	SCREW	3	(10-32 x 5/8)	
17	12	20533	WASHER	2		
18		861426	FASTENER-PANEL	1		
19		861072T	LID-ELECTRICAL BOX	1		
20		861073T	BRACKET	1		
21	10	65746	SCREW (1/4-20 X 3/4 IN.)	2		
22	54	807966	STRAP	1		
23	10	54615	SCREW (1/4-20 X 5/8 IN.)	1		
24	13	26992	LOCKWASHER (1/4 IN.)	1		
25		807485T	BRACKET	2		
26	10	89766	SCREW (#10-32 X 5/8 IN.)	4		
27	11	826709106	NUT (#10-32)	4		
28	54	861451	STRAP-RUBBER	1		
29	88	804641	FUSE	1	(10 AMP)	
29	88	804642	FUSE	1	(15 AMP)	
30		807057T	RELAY-FUEL PUMP/IGNITION SY	2		
31	37	861380	DECAL-ENGINE SPEC.	1	(315 HP)(S/N 0L002700 THRU 0L	
31	37	861380 1	DECAL-ENGINE SPEC.	1	(315 HP)(S/N 0L005900 AND UP)	
31	37	861876	DECAL-ENGINE SPEC.	1	(350)(330 HP)	1
31	37	862959	DECAL-ENGINE SPEC.	1	(6.2L)(340 HP)	1
32	84	862962A 2	HARNESS-ASSEMBLY Root Pur	1		